Test Report No.. JER23400455 Date: 27-Apr-2023

MURATA MANUFACTURING CO.LTD.
2288 OSHINOHARA YASU-SHI SHIGA JAPAN

SAMPLE NAME 1 Sn PLATING_230427
CLIENT REF.NO 1 1230327005

THE ABOVE SAMPLE(S) AND INFORMATION WERE PROVIDED BY THE APPLICANT.
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SAMPLE RECEIVED : 14-Apr-2023
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TESTING DATE : 14-Apr-2023 to 27-Apr-2023
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TEST REQUESTED - SELECTED TEST(S) AS REQUESTED BY CLIENT.
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TEST METHOD(S) :  PLEASE REFER TO THE NEXT PAGE(S).
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TEST RESULT(S) :  PLEASE REFER TO THE NEXT PAGE(S).
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Fumitaka Maruyama / Quality Officer
Central Chemical Laboratory

SGS Japan Inc.

YBP East Tower 12F, 134 Godo-cho Hodogaya-ku Yokohama 240-0005, Japan

URL: www.sgsgroup.jp
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MURATA MANUFACTURING CO.LTD.
2288 OSHINOHARA YASU-SHI SHIGA JAPAN
Test Result(s)

Test Item(s)/ Location Method Unit MDL Result
Fluorine(F)* BS EN14582(2016)/ Combustion, IC mg/kg 50 N.D.
Chlorine(Ch* BS EN14582(2016)/ Combustion, IC mg/kg 50 N.D.
Bromine(Br)* BS EN14582(2016)/ Combustion, IC mg/kg 50 N.D.
lodine(D* BS EN14582(2016)/ Combustion, IC mg/kg 50 N.D.
Antimony(Sb) EPA3052, ICP-OES meg/kg N.D.
Phosphorus(P) EPA3052, ICP-OES mg/kg N.D.

NOTE: mg/kg = ppm, MDL = Method Detection Limit, N.D. = Not Detected

REMARK: * = The test has been conducted in association with SGS Taiwan Ltd.
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The sample was dissolved/ decomposed totally by acid pre—conditioning method according to below flow chart.
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Sample Image

JER23400455
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** End of Report **
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